



# Test Report

Report No.: FJHJ191028439

Date: Nov.06,2019

Page 1 of 3

Applicant: Westcoast of Sweden Int.AB  
Address: Backegardsv. 1, 45930, Ljungskile, Sweden

### Sample Information

Sample Name: Cotton Canvas series Metal clips  
Sample Received Date: Oct.28,2019  
Test Period: Oct.28,2019 to Nov.06,2019

### Summary of Test Results

Test Requested:	Conclusion
1.As specified by client, to determine the Nickel release content in the submitted sample.	Pass

\*\*\*\*\*



Edited by: Grace  
Lin Xiaoqing(Grace)

Reviewed by: Zoe  
Wang Zhongyi(Zoe)

Approved by: Zoe  
Wang Zhongyi(Zoe)



## Test Report

Report No.: FJHJ191028439

Date: Nov.06,2019

Page 2 of 3

### Test Result(s):

#### 1、Nickel release quantitative test\*:

Test Method: EN1811:2011+A1:2015&EN 12472:2005+A1:2009 , analysis was performed by Inductively coupled Ionic Emission Spectrometer (ICP-OES)

Test Item		MDL	Sample area (cm <sup>2</sup> )	Test solution volume (mL)	Client's limit	Result	Judge
Nickel release (μg/cm <sup>2</sup> /week)	1	0.05	20	20	0.5	N.D.	Pass
	2					N.D.	
	3					N.D.	

#### Note:

1. μg/cm<sup>2</sup>/week=Micrograms per square centimeter per week
2. MDL=Method Detection Limit.
3. N.D.= Not Detected(<MDL).
- 4.\*=It is beyond the scope of ability of qualification.



## Test Report

Report No.: FJHJ191028439

Date: Nov.06,2019

Page 3 of 3

### The Photo(s) of Sample(s)



\*\*\* Only responsible for the submitted samples \*\*\*

### Sample Description List:

Sample Description	Cotton Canvas series Metal clips
Sample A color	Ancient silver
Number of samples	1

\*\*\*End of Report\*\*\*

This report is considered invalidated without the Special Seal for Inspection of the FJHJ. This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of FJHJ, this report shall not be copied except in full and published as advertisement.